
Serial No.4318 - 

Checked By:

     Tech

     Date

Box 1 - Processor Unit Wt:  29 Lbs. Dim: 19" x 21" x 12"

Part No. Description Quantity Yes Remarks
1 RPU013h/DC Processor Unit 24Vdc 1
2 000-808-981 Terminal Spanner Tool "20mm" 1 sub 008-535-940
3 000-147-517 Terminal Spanner Tool "19mm" 1 "
4 000-538-118 Crimp Lug FV2-4 2 "
5 000-549-065 Fuse FGBO 10 for "AC" Unit 4 008-535-910
6 000-549-015 Fuse FGBO 20 for "DC" Unit 4 008-535-950
7 IME-351-90Z Installation Manual 1
8 OME-351-90Z Operator's Manual 1

Box 2 - Control Unit Wt: 10 lbs.  Dim: 11" x 19" x 8"

Part No. Description Quantity Yes Remarks
1 RCU014 Control Unit w/ Cable Assembly 1
2 100-306-251 Fixing Bracket 1 sub 008-535-610
3 000-147-167 Grommet "G39" 1 "
4 000-803-043 "3M" Brand Bumper Cushion 3 "
5 000-881-447 Washer Head Screw M4 x 12 2 "
6 000-881-447 Washer Head Screw M4 x 12 4 sub CP03-25604

Box 3 - Gearbox Wt:  71 lbs.  Dim: 16" x 23" x 24"

Part No. Description Quantity Yes Remarks

1 RSB096-079A Gearbox w/ RTR079 25KW T/R 1

2 300-130-010 Corrosion Proof Mat 1 008-535-550

3 300-130-020 Seal Washer 4 "

4 000-808-981 Terminal Spanner Tool 1 "

5 000-538-123 Crimp Lug FV5.5-4 1 "

6 000-863-112 Hex Nut M12 4 "

7 000-864-132 Flat Washer M12 4 "

8 000-864-263 Spring Washer M12 4 "

9 000-862-191 Hex Bolt M12 x 60 4 "

10 000-863-109 Hex Nut M6 1 "

11 000-864-129 Flat Washer M6 3 "

12 000-864-260 Spring Washer M6 1 "

13 000-862-180 Hex Bolt M6 x 25 1 "

14 000-566-000 Grounding Wire 1 "

15 000-631-716 Motor Brush 2 sub 008-435-360

Box 5 - Cable Wt:  58 lbs.  Dim:  16" x 21" x 12"

Part No. Description Quantity Yes Remarks

1 000-149-193 30M Cable Assembly 1

rev 11-28-11

RSB096-079A

000-149-193

PACKING LIST FOR FAR2127BB/DC

RPU013H/DC

For Internal Use Only

RCU-014

Page 1 of 1


